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Method:
Comment:
Type Standard 18--8

Sample Name:
c

%

<x>(1) 0.0224

<x>(1)
Sn

<x> f_n 0.0092

el asis 90

Fe-30
Cr-, Cr/Ni-steel

Si

0.8873

Co

0.0797

Sb

< 0.0004

Sample ID:
Mn

%
1.1010

Cu

0.1603

Type corr.concentr.

P s
% ' %
00263  0.0032
Nb ' Ti
% %
< 00002 0.0044
N ' Fe
% | %
B I O
0.1024 | 67.1600
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cc . Mo | N
% ' % | %
216796 | 30718 | 6569
v w Pb
% % % |
0.0893 0.0305 < 0.0002
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